Ty

marine Fj ' :g ‘ 3
%\ ] —

ShiEles
PARTS CATALOGUE

RN B RER S WL AR 4 B PR )



B %

CONTENTS

BHEK — — - — — - — — ——————— —————— - -1
CONTROL - — — — — — — — — — — — - - - = = - — — -1
R - — - ——— - — — — — e -2-3
BRACKET— — — — — — — — — — — — — — — — - 2~3
B AG- — — — — — e — = — = —4-3
STEERING- — — — — — — — — — — — — — — — — — — — _ . _— _4~5
KEEEE K - — — — — — — — — — — — — — — — — — — — — — 6
UPPER CASING — — — — — — — — — — — — o _ 6
ATFBAHL— — — — — — — — — — — — — — — — — — — - 78
LOWER DRIVE ASSY - — — — — — — — o _7~8
ATEEAREHEG — — — — — — — — — — — e )
LOWER CASING & DRIVE - — — — — — — — — — — — — — - — — -9
EKEG- — — — — — — — ——— — ——— = — — — — - -~ 0
IGNITOR ASSY — — — — — — — — — — — — — — U
B — — — — — — — — — — — . 11-12
CYLINDER & CRANKCASE 1 - — — — — — — — — — — — — — — - 11~12
BHGEE — — — — — — — — — — — — — — — — — — — — — - -1
CRANKSHAFT & PISTON - — — — — — — — — — — — — — — — — — — _-13
SE AT — — — — e = = -1
CAMSHAFT & VALVE — — — — — — — — — — — — — — — — . _ 14
R — — — — - — — — — — — — — ——— — — — — —15
CYLINDER & CRANKCASE 2 — — — — — — — — — — — — — — — — — — 15
MRS — — — — — — — — — — — — — — — — 1617
FUEL— — — — — — — — — — — — — — — — — — — — — — — — —16~17
iﬁ/:‘h/\éj%[i - - . . . - - - — - - — 18
INTAKE — — — — — — — — — —  — - — - — — — — = — — — 18
A — — —— — — — — — — —— — — — — — — — -
INNER FUEL TANK — — — — — — — — — — — — — — — — — — — — — 19
RAFAME - — — — — - = — = 20~
STARTER - — — — — — — — — — — — — — — — — — — — — — — —20~21
EFE—- — — — - - - - - - — — — — - — — — — — — — — — — 22
BOTTOM COWLING — — — — — — — — — — — — — )
mg- - - - - - — = = = — — — — — - - - — — — — — — — 23
TOP COWLING- — — — — — — — — — — — — — — — _ . _ _ _ _13
SMAE (12L)— — — — — — — — — — — — — — — — — — — — — — 24
OUTER FUEL TANK (12L) - — — — — — — — — — — — — — - - — — - 24
CHEEE - — — — — — — — — — — - == — - 25-26
CARBURETOR ASSY — — — — — — — — — — — — — — — — — — — — — 25~126
SEAARBEp— — — — — — - — — — — — - ——— - = 1
CYLINDER HEAD ASSY (REPARE XIT) — — — — — — — — — — — — — — — — 27
RAMKAM BEE) - — — — — — — — — — — R - 2830
ENGINE ASSY (REPARE XKIT)- — — — — — — — — - - - = — — — — - 28~30
WER@BEE)— — — — — — — — — — — — - === — 313

APPENDIX (REPARE KIT) - — — — — — — — — — — — — — — — — — —31~32
BEk— — — — — — — — — — -



o

F4(F5) ZHFHt

PAGE 01 OF 32

FHMAR: | BHR4%
PARTS NAME: | CONTROL

(

14 \ P
12
13
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS | 2H%T SHEH (T3 B4 D) $E £
1 |F4-00000007 BHEFR HANDLE, GEAR SHIFT 1
2 |F4-02010000-B p 3=t 8Lk SHAFT, GEAR SHIFT 1
3 |JISB2401-P9 "0 & P9 0-RING P9 9
4 |GB/T820-M5x20 321k EBETM5x20 PAN HEAD SCREN M5x20 1
5 [F4-02000003 B SPRING, GEAR SHIFT 1
6  |GB/T308-8 M8 BALL 8 1
T |GB/T5783-M5x25 N RI5x25 HEXAGON BOLT M5x25 1
8§  |6B/T91-1.6x12 FO#1. 6x12 COTTER PIN 1.6x12 1
9 |GB/T97.1-5 M5 PLAIN WASHER 5 2
10 |F4-02000006 R A LEVER, SHIFT ROD 1
11 [F4-02000004 BT SHIFT ROD 1
12 [F4-00000003 PR ESA CONNECTOR, SHIFT ROD A 1
13 |F4-00000004 BT EEED CONNECTOR, SHIFT ROD B 1
14 [F4-00000005 K& BIG, WASHER 1
15 |GB/T5783-M6x20 R #M6x20 HEXAGON BOLT M6x20 1




F4(F5) FHFH

PAGE 02 OF 32

FhfLk: | £R
PARTS NAME: | BRACKET




F4(Fo) FHFM

PAGE 03 OF 32

AT | HE
PARTS NAME: | BRACKET
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS | BH5T FHLHR () SHLH G0 & F-3s
1 [F4-02000008 REEE LINER, SHOCK ABSORPTION 4
2 |F4-02000007 LHEE UPPER BUSHING, SHOCK ABSORPTION| 1
3 [F4-02020000 KGR UPPER LOCKING RING ASSY 1
4 |F4-01050000 BB TILT ROD ASSY 1
5 [cB/1889. 1-M8 HEARHRAAAZERS | NT,METALLOID BBEDED HEXAGON MY 1
6 [F4-01000002 WALEER PLATE, SPECTACLE 1
T |F4-01020000 SR () M BRACKET LEFT ASSY 1
8  |F4-08000018 FRls18 STICKER 18 1
9 |F4-01030001 ek BRACKET, SWIVEL 1
10 |GB/16170-M6 NERI6 HEXAGON NUT M6 1
11 |B/197.1-6 o VASHER PALTE 6 11
12 |F4-01000003 ) WASHER, NYLON 2
13 [F4-01030103 Tk SHEATH HANDLE 1
14 |F4-01030003 XERHE (F) TWIST SPRING, RETAINER BRACKET (LEFT| 1
15 |F4-01030002 TREBERHE BUSHING, NYLON 2
16 |GB/T5783-M6x20 AN faLIER M6x20 HEXAGON BOLT M6x20 2
17 {F4-01030005 TRmEzE FIXED COVER , RETAINER BRACKET 1
18 |F4-01030100 f1 B B B BRACKET ASSY, TILT LOCK 1
19 |F4-01030004 XEFHE () TRIST SPRING, RETATNER BRACKET(RICHT) 1
20 |F4-01000006 BEHAE (£) TRIST SPRING, LOCKING (LEFT) | 1
21 |F4-01000007 YREHE (F) TWIST SPRING, LOCKING (RIGHT) 1
22 |CB/T5783-M6X12 NALER W6x12 HEXAGON BOLT Méx12 2
28 |F4-01070000 g b TILT LOCKED CLASP ASSY 1
24 |F4-02000009 TREE BOTTOM BUSHING, SHOCK ABSORBTION 1
25 |F4-01000004 B s BUSHER, BOLT 1
26 [F4-01010005 AR E AT RIVET, CLAYP HANDLE 2
21 |F4-01010004 BB CLAMP HANDLE, TRANSOM 2
28 |F4-01010002 R i CLAMP BOLT, TRANSOM 2
29 |F4-01010003 e CLAMP PLATE, TRANSOM 2
30 [GB/T5T82-M6x125 [ fHMER M6x125 HEXAGON BOLT M6x125 |
31 [GB/T5782-M8x135  [falgkt Mex13s HEXAGON BOLT M8x135 1
32 [F4-01010000 EHAE (F) B BRACKET RIGHT ASSY 1
33 [F4-01000005 etk COVER, SWIVEL BRACKET |
34 |GB/T5782-M6x35 LR M6x35 HEXAGON BOLT M6x35 6
35 [F4-01060002 BETR CLAMP HANDLE 1
36 |GB/1875-4x11 Ji Pk L odx1 1 RIVET 24x11 1
31 |F4-01060001 BT LOCKED BOLT |
38 [F4-01060000 SRR LOCKED HANDLE ASSY 1
39 |GB/196-6 K4 6 BIG WASHER 6 2




F4(F5) ZHFM PAGE 04 OF 32

Ffem: | BERG

PARTS NAME: | STEERING




F4(Fb) FHFH

PAGE 05 OF 32

TIHLR: | BE%
PARTS NAME: | STEERING
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS (BHHE FHLTH(FX) BT D) &g 33
1 |F4-01090001 BRFR HANDLE, STEERING 1
9 |F4-01000009 B FRHE BUSHING, HANDTE STEERING A | 1
3 |F4-01000012 FRRERT 3 SPRING WASHER 1
4 [F4-01000010 FHEHED WASHER, BUSHING B 9
5 |F4-05000014 BN TRRES BUSHING, RABBER 1
6  |F4-01000011 HEREL WASHER BUSHING A 1
T |F4-01000008 WA ED BUSHING, HANDLE STEERING B | 1
§  |F4-01000014 BTN COVER, HANDLE STEERTNG 1
9 |GB/T5783-M8x25 ALER 18x25 HEXAGON BOLT }8x25 1
10 [F4-08000014 1Rl 14 STICKER 14 1
11 [6B/T91-1. 6x12 FF O 8ol 6x12 COTTER PIN 21. 6x12 1
12 [F4-01090200 W AR e BOLT, FRICTION ADJUSTING 1
13 |F4-08000012 T2 STICKER 12 1
14 [F4-01090006 HE BUSHING 1
15 |F4-01090007 L SPRING, COMPRESSION 1
16 |GB/1848-10 /N0 SMALL PLAIN WASHER 10 1
17 |6B/1820-M5x25 ALY Mox25 PAN HEAD SCREW M5x25 1
18 [F4-01090300 R STEERING HANDLE ASSY 1
19 |F4-01090003 BRI FRICTION BLOCK |
20 |F4-01090100 WA TR LEVER, THROTLLE 1
21 |B/T818-5x12 +AREREKIRAT Mox12 PAN HEAD SCREW M5x12 2
99 [F4-01090002 FRITHEER MOUNTED PLATE, THROTTLE 1
93 F4-08000015 REM STICKER 15 1
24 [F4-01090008 WA A THROTTLE CABLE ASSY 1
25 |F4-01090401 a8E L% STOPER, HANG ROPE ASSY 1
26 |F4-01090400 BEFRAYE ENGINE STOP SWITCH ASSY 1
27 |F4-01090004 Je WASHER, NYLON 1




F4(F5) FAFft

FHMAH: | KBRS
PARTS NAME: | UPPER CASING

10

R
N T KX

i

{

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SHEEW | BHHS FHLR (T THLFH () & &%
1 |F4-00000006 R EE GASKET , ENGINE 1
2 [F4-00000001 FDENE HOLLOW PIN 4 S: ot
3 |GB/197.1-6 T 6 PLAIN WASHER 6 7
4 |GB/T5783-M6X35 AR M6x35 HEXAGON BOLT M6x35 7
5 | IB/17940. 1-M6 NG ENiRR GREASE CUP, DIRECT INFUSE 6| 1
6 [F4-02000100 K EEE Tk UPPER CASING ASSY 1
T |F4-02000011 gyt R WASHER, SHIFT ROD 1
8 [F4-02000012 K EEERRSEL RUBBER PLUG, UPPER CASING | 2
9 |6B/1893.1-22 TR 22 CIRCLIP 22 1 L
10 [F4-02030003 R ERRE RUBBER BUSHING, DRIVE 1 L
11 [F4-02030002 B2 BUSHER, DRIVE SHART 1 L
12 [F4-02030001 EKiE EXTENSION ASSY 1 L
13 [F4-020000024 KEEERAEE COPPER SHEATHING, UPPER CASING| 1

PAGE 06 OF 32




e

\

F4(F5) TAFFt

PAGE 07 OF 32

THEAR: | KT
PARTS NAVE: | LOWER DRIVE ASSY

i

/37

SN, PART NO. DESCRIPTION DESCRIPTION a1y REMARKS
S | FHH5 THAR (30 THAR G0 & #iE

1 |GB/T5782-M6x45 S Ak M6xd5 HEXAGON BOLT M6x45 4

2 [F4-03000020 RrEER ['IXED PLATE, WATER PUMP 2

3 |F4-03000021 TEE RUBBER TUBE, WATER PUMP |




F4(F5) FHF PAGE 08 OF 32
FUMhLR: | KTE4s
PARTS NAME: | LOWER DRIVE ASSY
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEH | Bh%T AL (T THAH (D) $E &
4 |F4-03000013 KRB PIN, WATER PUMP 2
5 |F4-03000019 KER HOUSING, WATER PUMP 1
6 |F4-03000018 Rrdd GASKET, WATER PUMP COVER 1
T |F4-03000017 KEWE INNER COVER, WATER PUMP 1
8 [F4-03060000 KEH TMPELLER , WATER PUMP 1
9 [F4-03000015 SRR GUIDE PLATE, VATER PUMP 1
10 [F2.6-03000009 Vizaar:] 0-RING 1
11 |F4-03020000L BRMEALR L) CAM ASSY , SHIFT ROD(L) 1 L
F4-030200008 BREMRAH©S) CAM ASSY , SHIFT ROD(S) 1 S
12 |6B/T5783-M6x25 A FLIERI6 X 25 HEXAGON BOLT M6X 25 1
13 |GB/T97.1-6 T4 E6 PLAIN WASHER 6 5
14 [F4-03000012 KR BASE , WATER PUMP 1
15 [F4-03000011 KRB GASKET, WATER PUMP BASE 1
16 |F4-04060004 W 10.8X21XT OIL SEAL 10.8x21x7 2
17 |F4-03000009 BRkRLE WASHER , REVERSE GEAR 1
18 |F4-03040000 R REVERSE GEAR ASSY 1
19 |6B/T276-6004C2 P BR B %6004C2 DEEP GROOVE BALL BEARING 6004C2| 2
20 [F4-03050002 WE13X22XT OIL SEAL 13x22x7 2
21 |JISB2401-P48 KT EEREEOYE 0-RING P48 1
22 [F4-03050001 KTRESKE GEAR CASE GLAND 1
23 |GB/T5783-M6x20 kiR RI6x20 HEXAGON BOLT M6x20 2
24 |F4-03000003 DA CYLINDRICAL BEARING 1
25 |F4-03000023 R 5 PLUG, STRAIGHT SCREW 3
26 |F4-03000024 LB E TSR GASKET, STRAIGHT SCREW PLUG | 3
27 [F4-03000001 KT EERE GEAR CASE 1
28 |GB/1896-6 TF O 6 CIRCLIP 6 1
29 [F4-03000007 TR PINION 1
30 |F4-03000006 Tk iE WASHER , PINION 1
31 [F4-03000002 =D S CYLINDRICAL BEARING l
32 |F4-03000008 B R PLUGER , SHIFT 1
33 [F4-03010000 ERREHS FORWARD GEAR ASSY 1
[ 34 [F4-03030002 EARS CLUTCH 1
35 [F4-03030003 BARHER SPRING , CLUTCH 1
36 |F4-03030001 )24 SHAFT , PROPELLER 1
37 |F4-03000004L W (ki) SHAFT , DRIVE (L) 1
F4-03000004S Wb GEth) SHAFT , DRIVE ()
38 |F4-03000016 -4 A4 PIN 2
39 |F4-03000005 MAMLAE CLIP 1
40 |GB/T5782-M6x170 ALK ERMex170 HEXAGON BOLT M6x170 2 L
(B/T5783-}6x40 AERIEx40 HEXAGON BOLT M6x40 S
41 [GB/T879.4-1.5x20  [BAREEIK:AY o1, 5X 20 PIN, SPRING #1. 5X 20 1
42 [F4-03050000 KTFREEREAE GLAND ASSY, GEAR CASE !
43 |F4-03000028 ORI PLATE, 0-RING 1
44 |B/1818-M5x8 TPREALIEST Mox8 PAN HEAD SCREF M5x8 2




FA(F5) A

PAGE 09 OF 32

F AR

KHRERR & Fa) 25

PARTS NAME:

LOWER CASING & DRIVE

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS | B 55 THLH () T (FE0) W &I
I |GB/T91-2.5x30 FF 18492, 5X 30 COTTER PIN 92.5X30 |
2 |F4-03080000 IERHA NUT ASSY 1
3 [F4-03000026 N AT WASHER, PROPELLER 1
4 [F4-03070000 ERER AL PROPELLER ASSY |
5 [F4-03000025 AR SPACER, PROPELLER 1
6 [F4-03000022 i ANODE, GEAR CASE ASSY |
T |oB/1861. 1-6 Rhgbedl WASHER, INTERNAL TOOCH 6 |
8 |6B/197.1-6 T PLAIN WASHER 6 1
9 [oB/15783-Mbx 14 NikER Mex14 HEXAGON BOLT Mbx14 |
10 |F4-00000001 B0 HOLLOW PIN 2
T [F4-02040001L HAKE (K WATER TUBE ASSY (L) 1 L
F4-020400018 HKE i) TATER TUBE ASSY (S) S
12 [F4-02040002 T [ -SHAPED RUBBER BLOCK |
13 |F4-03100000L KTHRBEZERBR (K#)  [GEAR CASE ASSY (L) | L
F4-03100000S KTEETERSR CEH)  [GEAR CASE ASSY (S) S




F4(Fb) FFA

PAGE 10 OF 32

AT | AKRY
PARTS NAME: | IGNITOR ASSY

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS | BHHE FHALHR () B4 G0 i &

1 [F4-04000026 PNFER M10x1. 25 HEXAGON NUT M10x1. 25 1

2 |F4-04000021 TRAE WASHER, FLYWHEEL 1

3 [F4-04000020 EHE PULLEY, STANTER 2

4 [F4-04100000 Rl FLYWHEEL ASSY 1

5 |GB/15783-M6x25 VaViib i VA HEXAGON BOLT M6x25 2

6 [F4-04000038 KR B A TGNITION COIL ASSY 1

T |GB/T5783-M6x12 ANk IERN6x12 HEXAGON BOLT M6x12 1

8  |GB/197.1-6 FiEo PLAIN WASHER 6 3

9 1

F4-04000019

FHR

WOODRUFF KEY, FLYWHEEL




(o |
[ gn]
|
o
=
(&)
()
= —
~— [
£
=
— O
| ¥ =
= 2|
[
:‘nﬂm
1 &I
< = 3
| o 5
F%%M
4{\.ZuN
&+
& B
%ﬂrmnn
| =




F4(F5) FEFt PAGE 12 OF 32
THAR: | St
PARTS NAME: | CYLINDER & CRANKCASE 1
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS | BAHE FHLTH(FX) BT D) &g &
1 [F4-04010100 R AR L CRANK CASE 1
2 [F4-04010102 KW PIPE, JOINT 9
3 [F4-04010004 HiAEA 25x40x5 OIL SEAL A 25x40x5 1
4 |oB/1276-6205C3 YRVTER 7K 620503 DEEP GROOVE BALL BEARING 6205C3 1
5 [F4-04000009 e GASKET, BREATHER 1
6 [F4-04000010 PR A COVER, BREATHER 1
7 |GB/T5783-M6x14 SRR Mbx14 BOLHEXAGON BOLT M6x14 3
8 |cB/197.1-6 T 6 PLAIN WASHER 6 3
9 |6B/1818-M4x6 TR SLIBAT Mdx6 PAN HEAD SCREW Méx6 1
10 [F4-04010003 e VALVE, BREATHER 1
11 [T20-06000030 20y E A 21058, 4x14 HOLLOW PIN ¢10x8. 4x14 2
12 [F4-04050200 Hirh A e COVER, CRANK CASE |
13 [F4-04000002 iy gy R GASKET, CRANK CASE 1
14 [F4-04000039 MZIER MBx50 HEXAGON BOLT M8x50 7
15 [F2. 6-04010001 i3 20x30x7 (B) OIL SEAL 20x30x7 (B) 1
16 [F4-04060004 Tt 110, 8x21x7 OIL SEAL 10.8x21x7 2
1T |6B/1345.2-32.5x1.8  [MEAFEEIE 32.511.8 0-RING 32.5x1.8 1
18 [F4-04060001 W SHELL, OIL SEAL 1
19 [F4-04060000 WA SHELL ASSY, OIL SFAL 1
20 |cB/197.1-8 T 8 PLAIN WASHER 8 8
21 |B/T5783-48x20 AAKER WBx20 HEXAGON BOLT M8x20 1
22 F4-04000006 g E R GASKET, OIL DRAIN BOLT 1
23 [F4-04050100 P OIL SPLASH GEAR ASSY |
24 |6B/15783-M6x12 INKIER M6x12 HEXAGON BOLT M6x12 1
25  |JASO F404-35-022  [0R!FE 22.4x3.5 O-RING 22.4x3.5 1
26 [F4-04000007 GANGR TS PLUG WITH DIPSTICK 1
21 [F4-04000001 it 0IL DRAIN BOLT 1
28 [F2.6-04010103 ke WATER PIPE , OUT 1
29 [F4-04000036 e RN L PLUG WITH DIPSTICK ASSY 1




F4(F5) FHFH PAGE 13 OF 32

FHMLH: | b e FE
PARTS NAME: | CRANKSHAFT & PISTON

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SREH [ZHHT FHLH (P30 e i221E30) & -3a

1 [F4-04020010 WEENA PISTON RING ASSY 1

2 |F4-04020006 HEHFR CIRCLIP, PISTON PIN 9

3 |F4-04020005 HEH PIN , PISTON 1

4 |F4-04020001 HE PISTON 1

5 |F4-04020100 RS CONNECTING ROD ASSY 1

6 [F4-04030000 S CRANKSHAFT ASSY 1

T |F4-04000004 RERE THRUST WASHER, CRANK CASE | 1

8 |F4-04020200 EEAH PISTON ASSY 1




F4(F5) FHFAt

PAGE 14 OF 32

THHLH: | MR
PARTS NAME: |CAMSHAFT & VALVE
I 15\ 8
TN
) R

9 13
/“ N1
1 S 11
@ 10
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS | R4S FHLH (P30 e i221E30) & £
1 |F4-04040000 MERE AN CAMSHAFT ASSY 1
2 |166F-000001 IR LIFTER, VALVE STEM 2
3 [F4-04000015 BT PUSH ROD, VALVE STEM 2
4 |F4-04080009 =151 PLATE, PUSH ROD 1
5 |166F-010008 BRI SCREW BOLT, ROCKER ARM 2
6 |166F-010009 SI15E ROCKER ARM, VALVE 2
T |166F-010010 RN PIVOT, ROCKER ARM 2 one set
8 |166F-010011 BUZIERH6x0. 75 HEXAGON KNUT M6X0. 75 2
9 |F4-04080005A #AIT DOOR, INTAKE 1
10 |F4-040800064 HAI] DOOR, EXHAUST 1
11 |F4-04080007 Bl AE WASHER, VALVE SPRING 2
12 |166F-010003 it e OIL SEAT, VALVE STEM 2
13 |F4-04080008 EHE SPRING, VALVE STEM 2
14 |F8-05030006 SIEERE RETAINER, VALVE SPRING 2
15 |F8-05030007 S8k CLAMP, VALVE 9




F4(F5) FHFMH

PAGE 15 OF 32

FHHaH:

L & R 2

PARTS NAME:

CYLINDER & CRANKCASE 2

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SREH [BRUEHRT FHAHK 0 FH4K FED BE £
1 | GB/T5783-M6x16 AR X 16 HEXAGON BOLT M6X 16 4
2 [F4-04000018 fk 2 COVER, CYLINDER HEAD 1
3 [F4-04000017 Lk R H A GASKET , CYLINDER COVER 1
4| F4-04080100 Bk CYLINDER HEAD ASSY 1
5 | F4-04000003 e HOLLOW PIN 9
6 |F4-04000014 kEA# GASKET, CYLINDER HEAD 1
T |GB/15782-M6x45 AIERNEX 45 HEXAGON BOLT M6x45 1
8 | BPRTHS Y% SPARK PLUG 1
9 |F4-04000034 RAKERB BOLT “B”, CYLINDER HEAD 3
10 [F4-04000033 SRLERA BOLT “A”, CYLINDER HEAD 1
11 |GB/15783-M8x14 AER x4 HEXAGON BOLT M8x14 1
12 [F4-04000006 T THAE A 5 GASKET, OIL DRAIN BOLT 1
13 | T15-04000010 it THERMOSTAT 1
4 168/197.1-6 TF4H6 PLAIN WASHER 6 8
15 |GB/15783-M6x20 AN SLIZ 6 X 20 HEXAGON BOLT M6 20 3
16 [F4-04000012 Bk E WATER PIPE, RETURN 1
1T | F4-04010102 il PIPE, JOINT 1
18 | F4-04070101 e COVER , THERMOSTAT 1
19 | F4-04070100 TR KR THERMOSTAT COVER ASSY 1
20 | F4-04000011 TR GASKET, THERMOSTAT COVER 1
21 [F4-04070003 i = ik ANODE, THERMOSTAT COVER 1
22 |GB/1818-M5x25 AR KEBATMO X 25 PAN HEAD SCREW M5X 25 1




FA(F5) ZHFM PAGE 16 OF 32

THIGR: | hhEY

PARTS NAME: | FUEL

gt

15




FA(F5) ZMFfit PAGE 17 OF 32
Fiam: | Bz
PARTS NAME: | FUEL
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SIS | RM%5 S T () B AH G0 HE i
I |6B/T823-4x25 RN K IZATMA X 25 PAN HEAD SCREW M4 X 25 4
2 |F4-04090003 Wz & COVER, FUEL PUMP ]
3 [F4-04090004 FRER TOP DIAPHRAGY, FUEL PUMP |
4 |F4-04090100A ST ER FUEL PUNP SHELL 1
5 [F4-04090100 W DIAPHRAGM ASSY |
6 |oB/T309-3x12 RHe3X12 ROLLER NEEDLE #3X 12 |
T [F4-04090008 Vi it 2 SPRING, DIAPHRAGH |
8 [F4-04090001 R SEAT, FUEL PUMP 1
9 |F4-04090007 HEEE SPRING, PLUNGER |
10 [F4-04090006 HE PLUNGER |
11 |6B/T6170-W4 2 Rh4 NUT M4 4
12 |F4-04090000 WA FUEL PUVP ASSY 1
13 [F4-04090009 WA AR BEOT 1 0-RING 1
14 |P4-04000031-2 EREE (B) CLIP, NYLON "B” 1
15 [F4-04000028 ILEE FUEL PIPE "F | $10X 85X 260
16 |F4-04000030 M JED SPRING, FUEL PIPE "B” 9
17 |6B/193-6 HE Lo WASHER, SPRING 6 9
18 |GB/197.1-6 F4[El6 PLAIN WASHER 6 2
19 |6B/T5783-M6x30 75 Ak AR N6x30 HEXAGON BOLT M6x30 2
20 [F4-05000008 WRlED FUEL PIPE D" 1 810X 95X 60
21 |F4-05000300 W IR AS AL FUEL FILTER ASSY 1
22 [F4-05000007 WRibEC FUEL PIPE "C” 9
23 [F15-05000011 =i THREE THROUGH 1
24 |P4-05000200 W E Bk Al FUEL LINE CONNECTOR ASSY (ENGIVE WALEY 1
25 [F4-05000006 IR FUEL PIPE "B 1
26 [F4-05000100 NiFISS FUEL COCK 1
21 [F4-05000010 A CLIP A, FUEL PIPE 1
28 |F4-05000005 WA FUEL PIPE "A” 1
29 [F4-05000101 IR e ROTARY KNOB, FUEL COCK 1
30 [6B/1T818-M4x12 TP REALLERET MAX 12 PAN HEAD SCREW M4X 12 1
31 |F4-04090001A ) VALVE "B 1
32 [F4-040900024 ) VALVE "A” 1
33 |F4-04090003A RO A LINITING BLOCK, SEPTUM 1
3 (6B/1819. 2-M3x5 TR M3xh PAN HEAD SCREW M3x5 2




F4(F5) A+ Fit

PAGE 18 OF 32

FWEAR: | #55R4
PARTS NAME: | INTAKE

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SREN |BH5HS FHLH (P30 T4 ) & Faia

1 |GB/T5782-M6x90 NALEER: 16290 HEXAGON BOLT M6x90 9

2 [GB/T97.1-6 FHEo PLAIN WASHER 6 4

3 |F4-04110000 EUHERAN INTAKE SILENCER ASSY 1

4 [JASO F404-24-031 [T 4IME 24-031 0-RING 24-031 1

5 |F4-04000024 P38 b GASKET, CARBURETOR 2

6 [F4-04000025 (LR CUSHION BLOCK, CARBURETOR 1

T |F4-04110003 HEREE JAN, INTAKE SILENCER ASSY 9

8 |F4-04000035 H5E PIPE , RETURN AIR 1

9 |F4-04000031-1 JRAER (A) CLAYP “A”, NYLON 1

10 [F4-05000400 LR TR AL CHOKE HANDLE ASSY 1

11 [F4-04000022 BREEERE GASKET, INTAKE MANIFOLD 1

12 |F4-04000023 BEHE INTAKE MANIFOLD 1

13 [GB/15783-M6x25 NAKER N6x25 HEXAGON BOLT M6x25 9

14 | P4-04140000 e CARBURETOR 1

15 [F4-04000042 H5% B PIPE "B”, RETURN AIR 1 22X 27X 85




F4(F5) Tt

PAGE 19 OF 32

AR | MR
PARTS NAME: | INNER FUEL TANK

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SIREH | 5T FHAH () BHAH G0 H& F-3i3

1 |F4-04120001 i) BUILT-IN FUEL TANK 1

2 |F4-04120100 AT A FUEL TANK CAP ASSY 1

3 | F4-04120004 WAOHER BUSHING, FUEL TANK 1

4 | GB/15783-M6x25 kR N6x25 HEXAGON BOLT M6x25 |

5 |F4-04120002 WA RS DAMPER, FUEL TANK 3

6 |F4-04120003 BB BUSHING, DAMPER 3

7 |F4-04000030 e REB CLIP "B”, FUEL PIPE |

g | F4-04120005 WAIEH S FILTER, FUEL TANK 1

9 |GB/197.1-6 T g6 PLAIN WASHER 6 1




F4(F5) Z+ i

PAGE 20 OF 32

THlakh: | ERBan
PARTS NAME: | STARTER

=————

&= "

QS E=====




F4(F5) FHFM

PAGE 21 OF 32

FUHLR: | BBk
PARTS NAME: | STARTER
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SREH | B4%T AL (T THAH (D) $E %
1 [F4-04130000 parEils STARTER ASSY 1
9 [F4-04130001 AL CASE, STARTER ASSY {
3 |P4-04130018 ERHRR RUBBER DAMPER, STARTER ASSY | 1
4 |F4-04130101 ' HANDLE, STARTER 1
5 |F4-04130102 B HANDLE COVER, STARTER 1
6  |F4-04130013 EHAE MEATUS, START ROPE 1
7 |F4-04130011 HhmYLed. 5x1. 80n STARTER ROPE 1
§  |F4-04130004 FlHE SPRING, DRIVE PAWL 2
9 |F4-04130003 +# PAWL, DRIVE 2
10 |F4-04130008 IR BT SCREW, STARTER CLAVP PLATE | 1
11 [F4-04130006 &g AR STARTER CLAMP PLATE 1
12 |F4-04130007 R ER R SPRING, STARTER CLAMP PLATE | 1
13 |F4-04130019 g SHEAVE, STARTER 1
14 [P4-04130005 REE VOLUTE SPRING 1
15 |F4-04130014 EHREER WASHER, STARTER SHEAVE 1
16 |F4-04130010 e TWIST SPRING, DETENT 1
17 |F4-04130009 Hlzh a8 DETENT 1
18 |F4-08000013 b3 STICKER 13 1
19 [GB/T97. 1-6 86 PLAIN WASHER 6 3
20  |GB/T5783-H6x35 INAKEER N6x35 HEXAGON BOLT M6x35 2
21 |F4-08000009 1Rl STICKER 9 1
22 |F4-08000016 feli16 STICKER 16 1
23 |GB/T5783-M6x20 NKER M6x20 HEXAGON BOLT 1620 1
24 |F4-04000005 MEE R FIXED PLATE, DETENT TIGHTWIRE| 1
25 |F4-02000013 MR RE A TIGHTWIRE ASSY, DETENT 1
2%  |F4-04130100 ER TR STARTER HADLE ASSY 1




F4(F5) ZrFit

PAGE 22 OF 32

T4 | RE
PARTS NAVE: | BOTTOM CORLING

10
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
BRED (BHHS BT () BHLHE) Y& &
1 |F4-05000001-A RE BOTTOM COWLING 1
2 |GB/T818-M6x14 TR LBAT M6x14 PAN HEAD SCREW Mex14 2
5 |GB/T97.1-6 FHE6 PLAIN WASHER 6 12
4 |GB/1889. 1-M5 FLEHRMAHBZERG | NUT, LOCKING 15 2
5 |F4-05000016-A Fiu CARRYING HANDLE 1
6 |GB/T5783-M6x25 7k ERE M6x25 HEXAGON BOLT M6x25 1
7 F4-05000020 TREG R R SEAT ASSY, LOCKING HOOK 2
8  |GB/197.1-5 T 5 PLAIN WASHER 5 4
9 |cB/T818-M5xl6 TR LA TV 16 PAN HEAD SCREW M5x16 2
10 | F4-05000023 TESRY LOCKING HOOK 2
11 |GB/T6170-46 NAER M6 HEXAGON NUT M6 1
12 |GB/T818-M6x12 + g KB4 TVGx 12 PAN HEAD SCREW M6x12 2
13 |GB/T5783-Mbx14 AL 14 HEXAGON BOLT Mex14 7
14 [F4-05000013-2 BRI 5B COVER, RUBBER 1




F4(F5) AT

PAGE 23 OF 32

TR | A
PARTS NAME: | TOP COWLING

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SIS | E 14 B4 () B FE) et B
1 |F4-06000000-A e TOP CORLING ASSY |
2 [F4-08000001 fllh1 STICKER 1 |
3 |F4-08000003 FRlb3 STICKER 3 | F4
F4-08000005 Fllts STICKER 5 | 5
4 |F4-08000004 Frlt4 STTCKER 4 | F4
F4-08000006 frlt6 STICKER 6 1 5
5 |F4-08000019 iRl 19 STICKER 19 |
6 |F4-08000002 Hllh2 STICKER 2 |
7 |F4-06000002-A EHEA RUBBER SEAL, TOP COWLING 1
8 |op/1845-515.5x19 | FHEAKHBUBETSTS. 5x19 [PAN HEAD SCREW ST5. 5x19 4
9 [F4-06000004 e RUBBER GASKET 4
10 |F4-06000003-A R COVER, TOP COWING MUFFLING | 1
11 |F4-06000001-A ik TP CONLING |
12 [F4-0800000-4 FRllh LA STTCKER ASSY 1 F
F4-0800000-5 FRlh L STICKER ASSY | F5




FA(F5) 4T

PAGE 24 OF 32

THLH: | SMLmEE (120)
PARTS NAME: | OUTER FUEL TANK(12L)

SN, PART NO. DESCRIPTION DESCRIPTION QY REMARKS
BHEH  |EfpE 4503 45 ) i i

L |F15-09000000 ME B FUEL LINE ASSY 1

2 [F8-10000000 WAL (12L) PORTABLE FUEL TANK ASSY (12L) 1

3 |F15-10010000 A S AL CAP ASSY, FUEL TANK |

4 |oB/1818-5x16 PR X 16 PAN HEAD SCREW M5x16 4

5 |GB/197.1- FHfEb PLALN WASHER 5 4

6 |F15-10020000 WEI A OLEOVETER ASSY 1

T |FI15-10000003 fo GASKET, OLEOMETER ASSY 1

8 |F15-10000002 ATIEM STRAINER, FUEL TANK |

9 |F8-10000001 TN FUEL TANK 1 (120)

10 |JASO F404-78-31 O . 8x3. 1 0-RING 7. 8x3. 1 2

11 |F15-09020000 IR AL () FUEL LING CONNECTOR (ENGINE SIDE, FRUALE) 1

12 [F15-09000003 % B CLAVP B 4

13 |F15-09000001 A (910x0682080) FUEL LINE A(910x96x2080) | 1

14 |F15-09030000 FahmR A PRIMER BULB ASSY 1

15 |F15-09000002 JEB(810x868850) FUEL LINE B(#10x96x850) |

16 F15-09010000 ‘Jﬁiiﬂﬁg%iﬁﬁ §ii) FUEL LINE COWECTOR(FUEL TANK SIOE, FEVALE) 1




FA(F5) ZHFM

PAGE 25 OF 32

FEA:

AL 25

PARTS NAME:

CARBURETOR ASSY




FA(F5) ZHFH PAGE 26 OF 32
THHLH:  |[hRER
PARTS NAME: [CARBURETOR ASSY
PART N0 DESCRIPTION DESCRIPTION QY RENARKS
S5 FHAH () FHAH ) HE %
1 [F4-04140000 (iAo CARBURETOR ASSY 1
2 |cB/1818-14K10 AR SKRET W4x10 PAN HEAD SCREW Mx10 3
3 |6B/194. 14 PR 444 SPRING WASHER 4 5
4 [P4-04140002 it PLATE 1
5 [P4-04140003 ot GASKET 1
6 [F4-04140004 o | TR ADJUSTING SCREN, THROTTLE | 1
T [P4-04140005 s ADJUSTING SPRING, THROTILE | 1
8 [F4-04140008 RTINS 0-RING, ATR 1
9 [F4-04140009 AR TTRAT ADJUSTING SCREN, AIR 1
10 |F4-04140010 FRREE JET, AR SLOW 1
11 [F4-04140011 FEA MAIN JET 1
12 [F4-04140012 28] NEEDLE VALVE 1
13 [P4-04140013 EUL ] MAIN NOZZLE 1
14 [F4-04140014 e RUBBER CAP 1
15 [P4-04140200 e FLOAT 1
16 [F4-04140018 i PIN, FLOAT 1
17T [P4-04140019 THAROR! B 0-RING, FLOAT CHAMBER 1
18 [F4-04140301 i B FUEL DRAIN BOLT 1
19 [P4-04140302 ORI GASKET, FUEL DRAIN BOLT 1
20 [F4-04140300 VT AU BODY, FLOAT CHAMBER 1
21 (cB/T818-M4x12 R SLUBET Mdx12 PAN HEAD SCREW Mdx12 2




12

F4(F5) F-F1H

PAGE 27 OF 32

e | REXER (BEH)
PARTS NAME: | CYLINDER HEAD ASSY (REPARE KIT)
T “‘7——\\\\

13 14\@ 6\ @ \\

J \

\ \
'E§§S> \ \\‘ ////iniifiia \
\ R ‘|
N |
4 \\/ /') ) /I

\\/ /Q @ 13 | //

19 /
10 11 /
/
/
/
/
7 //
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEH | BHES B4 (30 BHAH () Hig &3
1 [F4-04080000 BECL R CYLINDER HEAD ASSY 1
2 |F4-04080101 Rik CYLINDER HEAD 1
3 |F4-04080009 SRk PLATE, PUSH ROD 1
4 |166F-010008 BB SCREW BOLT, ROCKER ARM 2
5 |166F-010009 RI1RE ROCKER ARM, VALVE 2
6 |166F-010010 RRRE PIVOT, ROCKER ARM 2 one set
T |166F-010011 BB RH6x0. 75 HEXAGON NUT M6x0. 75 9
8 |F4-04080005A WA DOOR, INTAKE |
9 |P4-04080006A HAI DOOR, EXHAUST 1
10 [F4-04080007 Bl WASHER, VALVE SPRING 9
11 |166F-010003 SN OIL SEAT, VALVE STEM 2
12 |F4-04080008 Bl nE SPRING, VALVE STEM 9
13 [F4-05030006 B 1 RETAINER, VALVE SPRING 9
14 |F4-05030007 KBtk CLAMP, VALVE 9
15 |GB/T5783-M8x14 NANER H8x14 HEXAGON BOLT M8x14 1
16 [P4-04000006 TRCMNE R 25 4 GASKET, OIL DRAIN BOLT 1




RELES ) PAGE 28 OF 32
= FHEAR: | KAk (BEE)
P | PARTS NAME: | ENGINE ASSY (REPARE KIT)
e Kﬁ; AN
/ 10- N g T T T w
/ 1 4ﬁ5 \ S 6 %{ o N
/ & S e
| ‘ Rz el
2% 2 38
/ /\T\ﬁ TP | il /
/ / ) § A ‘ |
) Miasy A




F4(F5)

%

: [-A:Aﬂ

FHHLR: | R (BEE)
PARTS NAME: ENGINE ASSY (REPARE KIT)
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS (BIHE BALH (F3) BAAH F) Y& i
1 [F4-04150000 REWILAL ENGINE BLOCK ASSY 1
9 [P4-04010100 ikl CRANK CASE 1
3 [P4-04010102 B PIPE, JOINT 9
4 |FA-04010004 HiEmE A 25x4055 OIL SEAL A 25x40x5 1
5 |6B/T276-6205C3 YRIIRRH%6205C3 DEEP GROOVE BALL BEARING 6205¢} 1
6 [F4-04000009 PR 38 2t GASKET, BREATHER 1
T [P4-04000010 PRI COVER, BREATHER 1
8 |6B/T5783-M6x14 Ak 6x14 HEXAGON BOLT Méx14 3
9 |6B/197.1-6 46 PLAIN WASHER 6 3
10 |GB/T818-M4x6 TR Sk AR ETMAx6 PAN HEAD SCREW Méx6 1
11 [F4-04010003 i VALVE, BREATHER 1
12 [F4-04000003 2L Eh 1018, 4x14 HOLLOW PIN 610x8. 4x14 9
13 [F4-04050200 M A COVER, CRANK CASE 1
14 [F4-04000002 kiRt CRANK CASE COMPLEX GASKET | 1
15 [F4-04000039 M IEII850 FLANGE BOLT M8x50 7
16 [F2.6-04010001 it 5 20x30x7 (B) 0IL SEAL 20x30x7(B) 1
17 |P4-04060004 Tz E 0. 8x21x7 OIL SEAL 10.8x21x7 9
18 |6B/1345.2-32.5x1.8  [WEHH A 32.5x1.8 O-RING 32.5x1.8 1
19 [F4-04060001 MERE SHELL, OIL SEAL 1
20 [F4-04060000 WAL OIL SEAL SHELL ASSY 1
21 (cB/197.1-8 FEs PLAIN WASHER 8 8
22 (6B/T5783-8x20 PNk ERBX20 HEXAGON BOLT M8x20 1
23 [F4-04000006 T AR 2 B GASKET, OIL DRAIN BOLT 1
24 [P4-04050100 LR A OIL SPLASH GEAR ASSY 1
25 (6B/T5783-M6x12 PNk ERN6x12 HEXAGON BOLT Méx12 1
26 [JAS0 F404-35-022  |ORME 22.4x3.5 O-RING 22. 4x3.5 1
27 [P4-04000007 Rl & PLUG WITH DIPSTICK 1
28 [F4-04000001 A OIL DRAIN BOLT 1
29 [F2. 6-04010103 itk WATER PIPE, 0UT 1
30 [F4-04000036 i R R A PLUG WITH DIPSTICK ASSY | 1
31| T15-04000010 TER THERMOSTAT 1
32 |6B/197.1-6 46 PLAIN VASHER 6 8
33 |GB/T5783-M6x20 AL 16320 HEXAGON BOLT M6x20 3
34 [F4-04040000 MR CAMSHAFT ASSY 1
35 |F4-04010102 KR PIPE, JOINT 1
36 |F4-04070101 HERE COVER , THERMOSTAT 1
3T |F4-04070100 TR K A THERMOSTAT COVER ASSY 1
38 | F4-04000011 A GASKET, THERMOSTAT COVER 1
39 |F4-04070003 TR ANODE, THERMOSTAT COVER 1
40 |GB/1818-M5x25 PR LIBAT Wox25 PAN HEAD SCREW M5x25 1
41 [P4-04030000 ikl CRANKSHAFT ASSY 1
42 |F4-04000004 BERER THRUST WASHER, CRANK CASE | 1
3 [F4-04020100 AR CONNECTING ROD ASSY 1

it PAGE 29 OF 32




F4(F5)

FHF

it PAGE 30 OF 32

FWHAR: | Kbkl (BEf)
PARTS NAME: | ENGINE ASSY (REPARE KIT)
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SIREHE [BH5T FHLH () BALH (D) Y& %
44 [F4-04020200 R PISTON ASSY 1
45 [F4-04020010 VEEIF A PISTON RING ASSY 1
46 [F4-04020006 EEsEs CIRCLIP, PISTON PIN 2
47 [P4-04020005 i PISTON PIN 1
48 [F4-04020001 2 PISTON 1




PAGE 31 OF 32

FA(F5) FHFM

A s
PARTS NAME:

JiE (B EEA)

APPENDIX (REPARE KIT)

43

[

Hi




FA(Fo) I F

TWOHAH: | Wk ()
PARTS NAME: | APPENDIX (REPARE KIT)
. PART XO. DESCRIPTION DESCRIPTION QT RENARKS
SEEW |24 A4 (B ) I A4H ) ik Ak
1 [F4-04000017 ik RH R GASKET, CYLINDER COVER 1
2 |F4-04000014 kB AH GASKET, CYLINDER HEAD 1
3 [F4-04000009 iy BT GASKET, BREATHER 1
4 |F4-04010004 i 25X 40X 5 0IL SEAL A 25x40x5 1
5 |F4-04090009 WA RO 0-RING 1
6 [F4-04000002 RN R CRANA CASE COMPLEY GASKET ]
T |F2.6-04010001 H R 20X 30X 7 0IL SEAL B 20x30x7 1
8 [F4-04060004 URENE FhE 10.8X21XT7 |0IL SEAL 10.8x21x7 2
9 [F4-04060002 ME RO 0—RING 1
10 |F4-00000006 AL GASKET, ENGINE 1
11 [JISB2401-P48 KFEEREEZOE P48 [0-RING P48 1
12 |F4-03050002 M 13x22x7 0IL SEAL 13x22x7 9
13 [F4-03000024 AL R A GASKET, STRATGHT SCREW PLUG | 3
14 [F4-03000027 W 10.8X21XT 0L SEAL 10.8x21x7 2
15 |F4-03000011 KGR B GASKET, WATER PUMP BASE 1
16 |F2.6-03000009 O % 18] 0-RING |
17 |F4-03060000 KRR TMPELLER, WATER PUMP 1
18 |F4-03000018 R GASKET, WATER PUMP COVER 1
19 [F4-03000021 REWIRE RUBBER TUBE, WATER PUMP 1
20 |JASO F404-35-022  |oRME 22.4x3.5 0-RING 22.4-3.5 1
21 |F4-04000022 HEEEEHE GASKET, INTAKE MANIFOLD 1
22 [F4-04000024 b 5 24 GASKET, CARBURETOR 9
93 |JASO F404-24-031 |0 ZHiE 24-031 0-RING 24-031 1
24 [F4-04000011 1 58 2 4 A GASKET, THERMOSTAT COVER 1

PAGE 32 OF 32




FA(FS) EHFM [pace 1 or I
FHNLH: |BEAFRER
PARTS NAME: |PARTS CATALOGUE INDEX

2R E TE/ 8 BHRE T/ BHRE T/ Fe
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
BPRTHS 15-8 F4-01030005 3-17 F4-03000012 8-14
JASO F404-24-031 18-4 F4-01030100 3-18 F4-03000013 8-4
JASO F404-31-008 24-10 F4-01030103 3-13 F4-03000015 89
JASO F404-35-022 12-25 F4-01050000 3-4 F4-03000016 8-38
JB/T7940. 1-M6 6-5 F4-01060000 3-38 F4-03000017 8-7
JISB2401-P48 8-21 F4-01060001 3-37 F4-03000018 8-6
JISB2401-P9 -3 F4-01060002 3-35 F4-03000019 8-5

F4-01070000 3-23 F4-03000020 7-2

F4-01090001 5h-1 F4-03000021 7-3
T15-04000010 15-13 F4-01090002 5-22 F4-03000022 9-6
166F-000001 14-2 F4-01090003 5-19 F4-03000023 8-25
166F-010003 14-12 F4-01090004 5-27 F4-03000024 8-26
166F-010008 14-5 F4-01090006 h-14 F4-03000025 9-5
166F-010009 14-6 F4-01090007 5-15 F4-03000026 9-3
166F-010010 14-7 F4-01090008 5-24 F4-03000028 8-43
166F-010011 14-8 F4-01090100 5-20 F4-03010000 8-33
F2. 6-03000009 8-10 F4-01090200 5-12 F4-03020000L 8-11
F2. 6-04010001 12-15 F4-01090300 h-18 F4-03020000S
F2.6-04010103 12-28 F4-01090400 5-26 F4-03030001 8-36

F4-01090401 5-25 F4-03030002 8-34

F4-02000002A 6-13 F4-03030003 8-35
F4-00000001 6-2 F4-02000003 1-5 F4-03040000 8-18

9-10 F4-02000004 1-11 F4-03050000 8-42

F4-00000003 1-12 F4-02000006 1-10 F4-03050001 8-22
F4-00000004 1-13 F4-02000007 3-2 F4-03050002 8-20
F4-00000005 1-14 F4-02000008 3-1 F4-03060000 8-8
F4-00000006 6-1 F4-02000009 3-24 F4-03070000 94
F4-00000007 1-1 F4-02000011 6-7 F4-03080000 9-2
F4-01000002 36 F4-02000012 6-8 F4-03100000L 9-13
F4-01000003 3-12 F4-02000013 21-25 F4-03100000S
F4-01000004 3-25 F4-02000100 6-6 F4-04000001 12-27
F4-01000005 3-33 F4-02010000-B 1-2 F4-04000002 12-13
F4-01000006 3-20 F4-02020000 3-3 F4-04000003 15-5
F4-01000007 3-21 F4-02030001 6-12
F4-01000008 5-7 F4-02030002 6-11 F4-04000004 13-7
F4-01000009 5-2 F4-02030003 6-10 F4-04000005 21-24
F4-01000010 5-4 F4-02040001L 9-11 F4-04000006 12-22
F4-01000011 5-6 F4-02040001S 15-12
F4-01000012 5-3 F4-02040002 9-12 F4-04000007 12-26
F4-01000014 5-8 F4-03000001 8-27 F4-04000009 12-5
F4-01010000 3-32 F4-03000002 8-31 F4-04000010 12-6
F4-01010002 3-28 F4-03000003 8-24 F4-04000011 15-20
F4-01010003 3-29 F4-03000004L 8-37 F4-04000012 15-16
F4-01010004 3-27 F4-03000004S F4-04000014 15-6
F4-01010005 3-20 F4-03000005 8-39 F4-04000015 14-3
F4-01020000 31 F4-03000006 8-30 F4-04000017 15-3
F4-01030001 39 F4-03000007 8-29 F4-04000018 15-2
F4-01030002 3-15 F4-03000008 8-32 F4-04000019 10-9
F4-01030003 3-14 F4-03000009 8-17 F4-04000020 10-3
F4-01030004 3-19 F4-03000011 8-15 F4-04000021 10-2




F4(FD) EHFM  |pace T oF I
FHNLH: |BEAFRER
PARTS NAME: |PARTS CATALOGUE INDEX

ZHRE T8 PhRE TS RS /8
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
F4-04000022 18-11 F4-04090003A 17-33 F4-04140200 26-15
F4-04000023 18-12 F4-04090004 17-3 F4-04140300 2620
F4-04000024 18-5 F4-04090006 17-10 F4-04140301 26-18
F4-04000025 18-6 F4-04090007 17-9 F4-04140302 20-19
F4-04000026 10-1 F4-04090008 17-7 F4-05000001-A 22-1
F4-04000028 17-15 F4-04090009 17-13 F4-05000005 17-28
F4-04000030 17-16 F4-04090100 17-5 F4-05000006 17-25

19-7 F4-04090100A 17-4 F4-05000007 17-22
F4-04000031-1 18-9 F4-04100000 104 F4-05000008 17-20
F4-04000031-2 17-14 F4-04110000 18-3 F4-05000010 17-27
F4-04000033 15-10 F4-04110003 18-7 F4-05000013-2 22-14
F4-04000034 159 F4-04120001 19-1 F4-05000014 5-5
F4-04000035 18-8 F4-04120002 19-5 F4-05000016-A 22-5
F4-04000036 12-29 F4-04120003 19-6 F4-05000020 22-1
F4-04000038 10-6 F4-04120004 19-3 F4-05000023 22-10
F4-04000039 12-14 F4-04120005 19-8 F4-05000100 17-26
F4-04000042 18-15 F4-04120100 19-2 F4-05000101 17-29
F4-04010003 12-10 F4-04130000 21-1 F4-05000200 17-24
F4-04010004 12-3 F4-04130001 21-2 F4-05000300 17-21
F4-04010100 12-1 F4-04130003 219 F4-05000400 18-10
F4-04010102 12-2 F4-04130004 21-8 F4-06000000-A 23-1

15-17 F4-04130005 21-14 F4-06000001-A 23-11
F4-04020001 13-4 F4-04130006 21-11 F4-06000002-A 23-1
F4-04020005 13-3 F4-04130007 21-12 F4-06000003-A 23-10
F4-04020006 13-2 F4-04130008 21-10 F4-06000004 23-9
F4-04020010 13-1 F4-04130009 21-17 F4-08000000-4 23-12
F4-04020100 13-5 F4-04130010 21-16 F4-08000000-5 23-12
F4-04020200 13-8 F4-04130011 21-7 F4-08000001 23-2
F4-04030000 13-6 F4-04130013 21-6 F4-08000002 23-6
F4-04040000 14-1 F4-04130014 21-15 F4-08000003 23-3
F4-04050100 12-23 F4-04130018 21-3 F4-08000004 23-4
F4-04050200 12-12 F4-04130019 21-13 F4-08000005 23-3
F4-04060000 12-19 F4-04130100 21-26 F4-08000006 23-4
F4-04060001 12-18 F4-04130101 214 F4-08000009 21-21
F4-04060004 8-16 F4-04130102 21-5 F4-08000012 5-13
F4-04060004 12-16 F4-04140000 18-14 F4-08000013 21-18
F4-04070003 15-21 F4-04140000 20-1 F4-08000014 5-10
F4-04070100 15-19 F4-04140002 264 F4-08000015 5-23
F4-04070101 15-18 F4-04140003 26-5 F4-08000016 21-22
F4-04080005A 14-9 F4-04140004 266 F4-08000018 3-8
F4-04080006A 14-10 F4-04140005 26-7 F4-08000019 23-5
F4-04080007 14-11 F4-04140008 268
F4-04080008 14-13 F4-04140009 269
F4-04080009 14-4 F4-04140010 26-10
F4-04080100 154 F4-04140011 20-11 F8-05030006 14-14
F4-04090000 17-12 F4-04140012 26-12 F8-05030007 14-15
F4-04090001 17-8 F4-04140013 26-13 F8-10000000 24-2
F4-04090001A 17-31 F4-04140014 26-14 F8-10000001 24-9
F4-04090002A 17-32 F4-04140018 26-16
F4-04090003 17-2 F4-04140019 20-17




F4(Fo) Z/F4t

PAGE IIT OF III

FifraR: | FHARRER
PARTS NAME: |PARTS CATALOGUE INDEX
R /e R R/ e RS RH/F5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
F15-05000011 17-23
F15-09000000 24-1
F15-09000001 24-13
F15-09000002 24-15
F15-09000003 24-12
F15-09010000 24-16
F15-09020000 24-11
F15-09030000 24-14
F15-10000002 24-8
F15-10000003 24-T
F15-10010000 24-3
F15-10020000 24-6
T20-06000030 12-11




	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35

